
OCTOBER 2016Wastewater Reuse Potential: 
Rapid Assessment of Urban Wastewater  
Reuse Opportunities in Three Cities of Karnataka

KARNATAKA



Disclaimer, Rights and Permissions
All rights reserved.  
No part of this publication may be reproduced, stored in a 
retrieval system, or transmitted, in any form or by any means, 
electronic, mechanical, photocopying, recording, or otherwise 
without prior permission.

This publication may contain advice, opinions, and statements 
of various information providers and content providers. 2030 
WRG does not represent or endorse the accuracy or reliability 
of any advice, opinion statement, or other information provided 
by any information provider or content provider or any user of 
[...]
9 Arcellor Mittal Ltd Steel and co-generation plant 40.00 units yet to commence

10 Tata Metallics Steel and co-generation plant 15.00 units yet to commence

11 Kalavathi ISPAT Steel and co-generation plant 23.00 units yet to commence



63WASTEWATER REUSE POTENTIAL: THREE CITIES OF KARNATAKA

ANNEX 3: Allocation of Treated Wastewater 
from STPS in Bellary

Statement Showing the Details of Total Treated Sewage Generated, Quantity Already Allotted to Sponge Iron Industries from 30 MLD & 15 MLD Sewage 
Treatment Plants at Bellary

Sl No Name of Sponge Iron Plants
Quantity already alloted in 
MLD during the year 2007 Remarks

1 2 3 5

 I. 30 MLD STP at Ananthapur Road ,Bellary ( Present Qty Receiving  - 22.00 ML)

1 Noble Distilleries & Power Pvt.Ltd. 1.50 No infrastructure has been done till today.

2 Hothur Ispat Pvt. Ltd 2.00 No infrastructure has been done till today.

3 Janki Corporation 15.00 The infrastructure to utilise the sewage water has been 
completed and given requisition to City Corporation, Bellary 
to draw the treated sewage water from December 2014.

  Total 18.50  

 II. 15 MLD STP at Cowl Bazaar, Bellary ( Present Qty Receiving  - 08.00 ML)

1 Balaji Swamy Premium Steel Ltd. 0.40 No infrastructure has been done till today.

2 Rangineni Steel Pvt. Ltd. 0.10 No infrastructure has been done till today.

3 Bellary Ispat Pvt. Ltd 0.10 No infrastructure has been done till today.

4 Supra Steel & Power Pvt. Ltd 0.10 No infrastructure has been done till today.

5 Hothur Steels 0.60 No infrastructure has been done till today.

6 Sigma Solid Strips Pvt. Ltd 0.10 No infrastructure has been done till today.

7 Popuri Steels Pvt. Ltd 0.20 No infrastructure has been done till today.

8 Benaka Sponge Iront Pvt. Ltd 0.50 No infrastructure has been done till today.

9 Gayathri Metals Pvt. Ltd 0.10 No infrastructure has been done till today.

10 Pragathi P.G.M. Ferro Steels Pvt. Ltd 0.40 No infrastructure has been done till today.

11 Sajjala Iron Steels Pvt. Ltd 0.40 No infrastructure has been done till today.

12 Rehan Steels Pvt. Ltd 0.30 No infrastructure has been done till today.

13 A.P.S.M. Pvt. Ltd 0.30 No infrastructure has been done till today.

14 M.B.T. Iron Steels Pvt. Ltd 0.55 No infrastructure has been done till today.

15 M/s.Hothur Ispat  Pvt. Ltd 0.55 No infrastructure has been done till today.

16 Venkateshwara Sponge Iron Pvt. Ltd 0.30 No infrastructure has been done till today.

 Sub Total 5.00  



64 THE 2030 WATER RESOURCES GROUP — OCTOBER 2016

ANNEX 4: Sewage Treatment Capital Costs 
by Technology in FY 2014-15

Treatment Technology Capital Cost (Rs Mn./MLD) Source

Secondary Treatment – Facultative Aerated Lagoons 2 to 3 1. KUWS&DB, Bellary 

2.  Presentation by Prof. Arunabha Majumder, School of Water Resource 
Engineering, Jadhavpur University.

Secondary Treatment – Activated Sludge Process 
(ASP)

7 to 10 w/o co-generation of power 

12 to 17 with co-generation of power

1. Discussions with leading firms in the Water & Wastewater Industry.

2. Independent Industry Experts.

Secondary Treatment – Sequencing Batch Reactors 
(SBR) /Cyclic Activated Sludge Process (CASP)

10 to 12.5 1. Discussions with leading firms in the Water & Wastewater Industry.

2. Independent Industry Experts. 

Tertiary Treatment – Membrane Bio Reactor (MBR) 30 to 40 1. Discussions with leading firms in the Water & Wastewater Industry.

2. Independent Industry Experts.

Sample Sewage Treatment Capital Costs by Capacity and 
Technology
S. No. Technology Capacity (MLD) Capital Costs (Rs. Mn./MLD) Source

1 Secondary Treatment – Facultative Aerated Lagoon 
(Bellary, Karnataka)

45 2  
(Actual Project Cost)

1. KUWS&DB, Bellary 

2 Secondary Treatment  - ASP (Dharwad, Karnataka) 22 6.2  
(Report Estimate - 2011)

1.  Concept Report, Sewerage Scheme, Hubli-Dharwad 
(NKUSIP –KUIDFC, Package 1 – Dharwad), Wilbur 
Smith Associates Pvt. Ltd.

3 Secondary Treatment - SBR 20 8.5  
(Report Estimate - 2011)

1.  Report on Sewage Treatment Plant, (NKUSIP–
KUIDFC, Package 1 – Dharwad), Wilbur Smith 
Associates Pvt. Ltd., Feb. 2011 

4 Secondary Treatment – SBR (Hubli, Karnataka) 40 7.4  
(Actual Project Cost – 2014)

1. KUIDFC, Hubli-Dharwad 

5 Secondary Treatment – SBR (Nerul, Navi Mumbai) 100 6.79  
(Actual Project Cost 2008)

1. IDFC Quarterly Research Note No. 12, June 2011 



65WASTEWATER REUSE POTENTIAL: THREE CITIES OF KARNATAKA

ANNEX 5: Compendium of Reuse Cases, 
Technologies and Transactional Model

Table of Contents

Case 1: Tertiary Treated Municipal Sewage Reuse, Madras Fertilizers Ltd., Chennai, India  66

Case 2: Water Reuse Facility, Indian Institute Technology, Madras, Tamil Nadu, India  68

Case 3: Sewage Reclamation Plant, the Rashtriya Chemicals and Fertilizers (RCF) Plant, Chembur, Mumbai, India  70

Case 4: Wastewater Treatment Recycling Plants, Bangalore Water Supply and Sewerage Board (BWSSB), India  72

Case 5: Pomona Water Reclamation Plant with Integrated Aqua-Culture Wetland Ecosystem, Los Angeles County, California, USA  73

Case 6: Florida Water Reuse Program, Florida, USA  75

Case 7: Alandur Sewerage Project  77

Case 8: Wastewater Recycling Initiative by Pragati Power Corporation Limited (PPCL), New Delhi.  80



66 THE 2030 WATER RESOURCES GROUP — OCTOBER 2016

Case 1: Tertiary Treated Municipal Sewage Reuse, 
Madras Fertilizers Ltd., Chennai, India
Type of Case Study: Recycling and reuse of municipal sewage for 
non-potable uses in the fertilizer plant. 

Project Background: Chennai city has perennially limited water 
resources. Two industries i.e. the Madras Refineries Ltd. (MRL) and 
the Madras Fertilizer Ltd. (MFL) are the biggest users of water for 
their process requirements. Both industries commissioned tertiary 
treatment plant (TTP) for municipal sewage reuse in order to 
become water self-sufficient and to meet increasing process water 
requirements.

Project Features: In 1992, the Madras Fertilizer Ltd. constructed a 
16 MLD tertiary treatment and reverse osmosis (TTRO) producing 
16 MLD of recycled water. Based on these TTPs, the Chennai 
Metro Water and Sewerage Board (CMWSB) supplies12MLD 
of secondary treated sewage (with BOD 120 mg/L even after 
secondary treatment) and 3MLD of treated freshwater and the 
MFL provides the required further treatment depending on its end 
uses. The TTP infrastructure at Madras Fertilizer Ltd. consists of 
following: 

a. MFL constructed their 16 MLD TTRO plant in 1992 at a 
cost of Rs. 30 crores.

b. A 1.6 km Pipeline from STP to TTRO plant.

c. 5km pipeline and pumping machinery from TTRO to 
Fertilizer Plant.

Transaction Mode: MFL are the owners of the pipelines and the 
associated pumping infrastructure, as well as the TTRO and De-
Mineralization (DM) Plant. MFL also undertakes the entire O&M of 
the facilities mentioned above itself. 

Unit Cost: Unlike most other municipalities in the country, 
Chennai’s water board CMWSB treats all sewage to the required 
CPCB level. Therefore, MFL agreed to purchase 12 MLD of sewage 
treated water (STW) from CMWSB at Rs. 10.20/KL, which they 
would then treat further to their specifications and 3 MLD of 

freshwater at Rs. 60/KL. MFL utilizes 60 percent of its water 
at the tertiary treatment level while 40 percent is sent for RO 
and DM. Stage-wise cost of treatment and weighted average 
incremental cost of treatment are given in the table below.

Stage-wise cost of treatment: (Rs/KL)

MFL

Sewage treated water Freshwater

At Plant gate 10.2 60

At TTP plant 28 Not Req

At RO Plant 70 Not Req

At DM Plant 100 130

Weighted avg treatment cost 47 28

It is evident that it costs more to bring sewage treated water to 
the DM level than it does freshwater—in MFL’s case these costs 
are Rs. 90 (100-10.2) /KL and Rs. 70 (130-60)/KL respectively. 
However, cost differences should be weighed against having a 
reliable supply of water and control over quality which is highly 
valued by these kinds of industries. Moreover, there is scope to 
reduce cost differentials. For instance, MFL is able to use tertiary 
level STW rather than RO water for cooling which is more cost-
effective.

Treatment Process: The TTPs which receive secondary treated 
wastewater from the Chennai city at the Madras Refineries Ltd. 
and the Madras Fertilizer Ltd. consist of following treatment units:

Additional Secondary Biological treatment à Chemically-aided 
Settling + Pressure Filtration + Ammonia Stripping, Carbonation, 
Clarification, Pressure Filtration à Chlorination à Sodium 
Bisulfate Dosing à Multimedia Filtration à Cartridge Filtration à 
Reverse Osmosis à Permeate for Reuse. 



67WASTEWATER REUSE POTENTIAL: THREE CITIES OF KARNATAKA

Source: ‘Review of Wastewater Reuse Projects Worldwide’, Consortium of IITs, 
Quarterly research note by IDFC on ‘Sewage wastewater recycling for industrial 
use’, No. 12, June 2011



68 THE 2030 WATER RESOURCES GROUP — OCTOBER 2016

Case 2: Water Reuse Facility, Indian Institute 
Technology, Madras, Tamil Nadu, India
Type of Case Study: Treatment, storage and reuse of wastewater 
from hostels, residential apartments and the institution for toilet 
flushing in the hostels and gardening. 

Project Features: The IIT Madras (IITM) campus has thirteen 
hostels, two guest houses and many residential apartments and 
bungalows with a total population of nearly 10,000 people. The 
total water consumption in the IITM campus is around 1.5 MLD and 
the total quantity of wastewater generated including the institute 
section varies from 1.0 to 1.2 MLD. Till 2004, the wastewater 
generated in the campus was treated in two oxidation ponds of 
capacity 136 m x 136 m x 2.5 m and the characteristics of the 
treated effluent from the pond was: 200-250 mg/L of BOD5 (total) 
and 35-40 mg/L of BOD5 (soluble), which is highly unsuitable 
for discharge into existing water bodies as per the Tamil Nadu 
Pollution Control Board (TNPCB) norms. In order to reuse the 
water, to prevent the formation of marshy area and to discharge 
the treated effluent to existing water bodies (Buckingham canal) 
there was a need to improve the existing treatment system. 
Moreover, the marshy area existing in and around the wastewater 
treatment system used to overflow during rainy season and 
contaminate the lake water as well as the swimming pool water 
in the campus. Against the backdrop of these problems and in 
order to conserve water in a water starved place like Chennai and 
to reduce the procurement of water from outside, water reuse is 
viewed as essential in the campus.

A preliminary investigation suggested that a water reuse facility 
consisting of aerated lagoon followed by tertiary treatment is the 
best option for the existing condition with a possibility of around 
0.2- 0.4 MLD of wastewater reuse for toilet flushing and gardening 
in the hostel zone. 

Treatment Process: The water reuse facility designed and installed 
to treat 1.4 MLD of wastewater and comprises of aerated lagoon, 
clariflocculator, chlorination, pressure filter, storage unit and 
sludge drying bed. There are two units of aerated lagoon with 
volume of 2600 m3 each and take care of organic matter in the 

wastewater. The detention time provided in the aerated lagoon 
is relatively high compared to conventional ASP and thereby 
ensuring negligible sludge production. The effluent from the 
aerated lagoon is subjected to clariflocculation in order to remove 
colloidal and suspended solids. Alum and poly-electrolytes are 
being used as coagulant and coagulant aid respectively. The 
clariflocculator is also designed for a capacity of 1.4 MLD. After 
the clariflocculator, about two-third of the water (1 MLD) is send 
to the storage tank which was an oxidation pond earlier. The 
remaining one-third water (0.4 MLD) is chlorinated and filtered 
through a pressure filter. The pressure filter improves the quality 
of the water considerably by further removing the colloidal and 
suspended solids. Chlorination helps to reduce the pathogenic 
organisms substantially and keeps the filter relatively free from 
the microbial growth. The last unit in the reuse facility is the 
storage tank of water for further distribution. The performance 
characteristics of various treatment units of the reuse facility are 
presented in the Table below.  The highly treated effluent is reused 
for toilet flushing and gardening in the hostel zone alone. The 
sludge generated in the whole system is disposed off in the sludge 
drying bed. This case study is a good example of sustainable 
water management and a notable initiative towards the reuse of 
wastewater in residential as well as in the institutional sectors in 
India. 

Treatment Unit Parameter

Quantity, m3/d BOD, mg/L SS, mg/L MPN/ml

Aerated Lagoon Influent 1400 200 100 NA

Effluent 1428 20 49 NA

Clariflocculator Influent 1428 20 49 NA

Effluent 1358 10 29.45 100

Pressure Filter Influent 400 10 29.45 100

Effluent 400 4.0 5.0 50



69WASTEWATER REUSE POTENTIAL: THREE CITIES OF KARNATAKA

Fi
gu

re
: T

he
 D

et
ai

le
d 

Fl
ow

 S
ch

em
at

ic
 o

f t
he

 W
at

er
 R

eu
se

 F
ac

ilit
y 

at
 In

di
an

 In
st

itu
te

 o
f T

ec
hn

ol
og

y,
 M

ad
ra

s, 
Ta

m
il 

Na
du

So
ur

ce
: ‘R

ev
ie

w
 o

f W
as

te
w

at
er

 R
eu

se
 P

ro
je

ct
s 

W
or

ld
w

id
e’

, C
on

so
rt

iu
m

 o
f I

IT
s



70 THE 2030 WATER RESOURCES GROUP — OCTOBER 2016

Case 3: Sewage Reclamation Plant, the Rashtriya 
Chemicals and Fertilizers (RCF) Plant, Chembur, 
Mumbai, India
Type of Case Study: Reuse of complex wastewater (municipal 
sewage polluted with various industrial wastes) for industrial uses.

Background: Municipal sewage generated in the vicinity of the 
Rashtriya Chemicals and Fertilizers (RCF) Plant, Chembur, Mumbai 
is heavily contaminated with various streams of industrial wastes 
and results in complex wastewater. In order to become water 
self-sufficient and to meet increasing process water requirements, 
the RCF plant realized the importance of recycling and reuse of 
wastewater for non-potable industrial use and commissioned a 
sewage reclamation plant for itself.

Project Features: The RCF Plant commissioned a 23 MLD 
capacity sewage reclamation plant involving reverse osmosis to 
treat complex wastewater comprising municipal sewage heavily 
contaminated with various industrial wastes. RCF’s STP, which 
is located in the heart of Mumbai, came on line in 2000. RCF 
constructed a 5 km pipeline to receive raw sewage from Brihan 
Mumbai Corporation’s (BMC) Ghatkopar pumping station. They also 
buy 11 MLD of freshwater from BMC.

The sewage reclamation plant at the RCF consists of following 
treatment units: Screening à Grit Removal à Activated Sludge 
System à Clarifier à Sand Filter à Pressure Filter à Cartridge 
Filters à Reverse Osmosis à Degasser to remove CO2 à Reuse 
in Industry.

Transaction Mode: RCF owns the 23MLD sewage reclamation 
plant as well as the 5km pipeline conveying the raw sewage from 
Ghatkopar pumping station to its treatment plant. RCF undertakes 

the  O&M of the sewage treatment plant and the pipeline that 
they own itself. 

Unit Cost: Since RCF requires a high amount of De-Mineralized 
(DM) water, of the total water they receive from BMC and their 
STP, RCF uses 73 percent at the RO level and 27 percent at DM 
stage. The RCF purchases raw sewage from BMC at approximately 
Rs. 0.60/ KL and treated freshwater from BMC at Rs. 40/KL. The 
stage-wise cost of treatment and weighted average incremental 
cost of treatment are given below.

RCF

Raw sewage Freshwater

At Plant gate 0.60 40

At TTP plant NA Not Req

At RO Plant 45 Not Req

At DM Plant 100 100

Weighted avg treatment cost 59 16

The plant cost nearly Rs. 40 crores to build in 1998 and the 
operating cost as reported in 2005 came to Rs. 39/- per m3. 
With the passage of time and the success of reuse schemes, the 
municipal charge levied also became higher at Rs 6/- per m3 of raw 
sewage. Some additional treatment steps like use of Ultrafiltration 
became necessary in order to improve the quality of the water 
reaching the RO system (keeping the silt density index, SDI < 3.0) 
owing to the more polluted nature of the influent wastewater.



71WASTEWATER REUSE POTENTIAL: THREE CITIES OF KARNATAKA

So
ur

ce
: ‘R

ev
ie

w
 o

f W
as

te
w

at
er

 R
eu

se
 P

ro
je

ct
s 

W
or

ld
w

id
e,’

 C
on

so
rt

iu
m

 o
f I

IT
s



72 THE 2030 WATER RESOURCES GROUP — OCTOBER 2016

Case 4: Wastewater Treatment Recycling Plants, 
Bangalore Water Supply and Sewerage Board 
(BWSSB), India
Type of Case Study: Recycling and reuse of wastewater for non-
potable and industrial uses in order to meet the water demands of 
ever growing population of Bangalore city in view of limited water 
resource and to reduce the high energy cost for pumping of water 
from Cauvery River.

Background: Bangalore city has limited raw water resources 
to meet its water demands for ever growing population. City is 
almost completely depending on the Cauvery River, located more 
than 100 km away from the city for its requirements. The pumping 
of water from the river for water supply involves an exorbitantly 
high energy costs. In view of extremely finite source of raw water 
and high energy cost for pumping of water, the recycling and 
reuse of wastewater becomes absolutely imperative in Bangalore 
city and prompted the Bangalore Water Supply and Sewerage 
Board (BWSSB) to undertake a major initiative towards the 
recycling of wastewater. The BWSSB planned and established the 
two tertiary treatment plants (TTPs) in Bangalore at Yelahanka 
(capacity: 10 MLD) and another at Vrishabhavathy Valley (capacity: 
60 MLD) for water recycling and reuse. 

Project Features: The 10 MLD TTP with recycling facilities at 
Yelahanka with funding support from KUIDFC/HUDCO under 
Megacity scheme and through the Indo-French protocol has been 
commissioned in May 2003 for the BWSSB. 

Treatment Process: The Yelahanka TTP has three treatment 
stages, viz., primary treatment, secondary treatment and tertiary 
treatment. The collected wastewater from Yelahanka is initially 
subjected to primary stage treatment (screening, grits and grease 
removal), followed by the secondary stage using primary settling 
and activated sludge process. Tertiary filtration (using sand 
and gravel) along with coagulation with aluminium sulphate are 
provided to the effluent from the secondary stage for removal 
of suspended solids. The chlorinated recycled water from the 
TTP is supplied to ITC Ltd., Wheel and Axle Plant and the new 

International Devanahalli Airport to meet the non-potable water 
requirements. The characteristics of raw influent wastewater and 
tertiary treated effluent at the Yelahanka plant are shown in Table.

Characteristics of Raw Wastewater and Tertiary Treated Effluent at Yelahanka 
TTP

Parameter Raw Wastewater Treated wastewater

pH 6.8-7.5 7.0-8.0

Suspended solids (mg/L) 480 <5

Turbidity (NTU) NA <2

BOD (mg/L) 380 <5

Faecal Coli form (MPN/100ml) NA <25

The BWSSB commissioned another 60 MLD capacity tertiary 
treatment plant (TTP) with recycling facilities at Vrishabhavathy 
Valley with funding support from KUIDFC/HUDCO under 
Megacity scheme and through the Indo-French protocol in May 
2003. The V. Valley TTP provides a combination of biological 
and physiochemical treatment to the secondary effluent from 
the existing 183 MLD STP based on conventional bio-filter near 
Kenchenahally. 

Treatment Process: The treatment chain in the V. Valley 
TTP consists of trickling filter, DENSADEG high rate clarifier 
(combination flash mixer, lamella separators and counter current 
flow thickener), FLOPAC aerobic biological filtration unit and 
chlorine based disinfection. The chlorinated recycled water from 
the V. Valley TTP is supplied to M/s Karnataka Power Corporation 
Ltd. at Bidadi and M/s Pulikeshi Power Corporation Ltd. at 
Kumbalgod for their power generation plants. 

Source: Review of Wastewater Reuse Projects Worldwide,’ Consortium of IITs 



73WASTEWATER REUSE POTENTIAL: THREE CITIES OF KARNATAKA

Case 5: Pomona Water Reclamation Plant with 
Integrated Aqua-Culture Wetland Ecosystem, 
Los Angeles County, California, USA
Type of Case Study: Reuse of municipal wastewater for irrigation 
purposes. Case study that demonstrates an effluent reuse system 
with significant health and ecological benefits.

Background: Los Angeles (LA) County, California is a severely 
water-stressed region, depending on imported water from the 
neighboring river basins (Colorado River for example). However, 
the imported supplies are dependent on climate variability, 
environmental, political and energy consumption issues. Over 90% 
of LA’s wastewater was discharged into the San Gabriel River 
then to ocean, or directly into the ocean at San Pedro Bay. In this 
context, there has been an increasing effort to upgrade all of LA’s 
treatment plants to tertiary wastewater facilities and to expand 
water markets for wastewater reuse inland as an alternative to 
ocean disposal in order to maintain integrated water resources 
management.

Project Features: The Pomona Water Reclamation Plant (WRP) 
is located at 295 Humane Way in the City of Pomona. The plant 
occupies 14 acres northeast of the intersection of the Pomona and 
Orange Freeways. The original plant was known as the Tri-City 
Plant and was owned by the cities of Pomona, Claremont, and La 
Verne. It was placed into operation in July 1926 with effluent reuse 
beginning in 1927. The Sanitation Districts took over operations in 
1966 and increased the plant capacity to 4 MGD/day (15.16 MLD). 
In 1970, the plant capacity was expanded to 10 MGD/day (37.9 
MLD) with the construction of additional primary, aeration, and 
final sedimentation tanks. In 1977, the plant capacity increased 
to 15 MGD/day (56.85 MLD) with the implementation of tertiary 
level wastewater treatment, including activated-carbon gravity 
filters, chlorine contact tanks, and a dechlorination system. In 
the early 1990s, the plant underwent a third expansion with the 
construction and retrofit of the activated-carbon gravity filters 
to deep bed anthracite filters and the addition of a third chlorine 
contact tank for additional disinfection capacity.

Currently, the Pomona WRP provides primary, secondary and 
tertiary treatment of wastewater at 13 MGD/day (49.27 MLD) (see 
Figure 1). The plant serves a population of approximately 130,000 
people. Approximately 8 MGD/day (30.32 MLD) of the purified 
water is reused at over 90 different reuse sites. Reuse includes 
landscape irrigation of parks, schools, golf courses, greenbelts, etc.; 
irrigation and dust control at the Spadra Landfill; and industrial 
use by local manufacturers. The remainder of the purified water 
is put back into the San Jose Creek channel where it makes its 

way to the unlined portion of the San Gabriel River. Therefore, 
nearly 100% of the water is reused since most of the river water 
recharges into the ground water. 

Although it is a common perception that tertiary sewage 
treatment plants (TSTPs) are the preferred method of waste 
utilization and are ‘environmentally friendly’, many TSTPs do not 
remove inorganic nitrogen and phosphorus to levels below which 
these nutrients stimulate marine aquatic production. Therefore, 
the existing WRP is further upgraded using an aquaculture–
wetland ecosystem (AWE) to simultaneously accomplish aquatic 
food production and inorganic nitrogen removal from the tertiary-
treated wastewater received from the Pomona, TSTP. The AWE 
consists of a 28-m3 wastewater supply tank, three 200–240 m2 
(1-m deep) aquaculture ponds, and a 0.05 ha artificial wetland 
(Figure 2).

The wetland is a simple bowl-shaped depression where waters are 
impounded by a rock dam. The wetland develops a Typha–water 
hyacinth–duckweed (Lemna sp.) aquatic plant community on its 
own, with the emergent plants and duckweed comprising about 
50% of the surface area of the wetland, and the water hyacinths 